
Drinking Water Revolving Fund Project Plan

Ann Arbor Water Treatment Plant 
UV Disinfection System Project

April 2019

Prepared for
Michigan Department of 

Environmental Quality

City of Ann Arbor, Michigan
Water Treatment Services Unit

Prepared by



Drinking Water Revolving Fund Project Plan 

Ann Arbor Water Treatment Plant UV Disinfection 

System Project 

FINAL 

April 9, 2019 

City of Ann Arbor, Michigan 

Water Treatment Services Unit 

Prepared by 

 

Prepared for 

Michigan Department of Environmental Quality 

Document Title 

  

 



  

Drinking Water Revolving Fund Project Plan  
 

BI0218191501MKE  i 

Contents 
Acronyms and Abbreviations .................................................................................................................... v 
[...]
Release of mercury in UV lamps due to 
accidental breakage 

Develop and implement emergency operating procedures to mitigate the 
release of mercury, collect mercury to extent possible, properly dispose of 
collected mercury, and conduct additional sampling to confirm effectiveness of 
remediation. 
Training of City staff on proper use and handling of UV lamps. 



 Drinking Water Revolving Fund Project Plan 

 

28 BI0218191501MKE  

 

7. Public Participation 
7.1 Formal Public Hearing and/or Recording 

Ann Arbor conducted a formal public hearing on April 8, 2019. There were no attendees from the public. 

7.2 Public Hearing Advertisement 

A notice of the public hearing was posted at least 30 days before the meeting in a local Ann Arbor 
newspaper and the City website. A draft of the Project Plan was made available during the 30-day public 
comment period. Appendix H contains a copy of the public hearing notice. 

7.3 Public Hearing Transcript of Recording 

A transcript of the public meeting is provided with the final project plan and is included in Appendix H. 

7.4 Public Hearing Contents 

The contents described in the Project Plan Guidance Document were used to develop the slide 
presentation for the public hearing. The slides are included in Appendix H. 

7.5 Comments Received and Answered 

The final project plan includes the sign-in sheet. There were no public attendees. There were no 
questions from the public.  

7.6 Adoption of the Project Plan 

After the public hearing, the final alternative was selected. The final project plan will include a resolution 
from the City of Ann Arbor to formally adopt the project and implement the selected alternative. The date 
of the City Council meeting is April 15, 2019. 

 



 

 

Appendix A 
MDEQ Letter (June 20, 2017) 











 

 

Appendix B 
CH2M 2017 Final Long-Term 2 Enhanced 

Surface Water Treatment Rule Study



Prepared for 

City of Ann Arbor – 
Water Treatment Services Unit

Final

Long-Term 2 Enhanced Surface Water 
Treatment Rule Study

Prepared by

December  2017



 

F I N A L  R E P O R T  

Long-Term 2 Enhanced Surface Water 
Treatment Rule Study 

Prepared for  

City of Ann Arbor - Water Treatment Services Unit 

Prepared by 

 
 

December 2017



 

SL0926170858MKE CH2M HILL ENGINEERS, INC. I 

Contents 
Acronyms and Abbreviations ............................................................................................................. III 

Introduction ...................................................................................................................................... 1 
Purpose ............................................................................................................................................ 1 
Ann Arbor Water Plant .................................................................................................................... 1 
Recent Regulations .......................................................................................................................... 2 

Alternatives ....................................................................................................................................... 5 
Screening of Alternatives ................................................................................................................. 5 
Analysis of Alternatives .................................................................................................................... 7 

Watershed Control Program ............................................................................................... 8 
Two-Stage Lime Softening .................................................................................................. 8 
Combined Filter Performance ............................................................................................. 9 
Individual Filter Performance ........................................................................................... 11 
Ozone  ............................................................................................................................. 15 
UV Disinfection ................................................................................................................. 18 

Recommendations ........................................................................................................................... 24 
Short Term (1 to 2 years) ............................................................................................................... 24 

Two-Stage Lime Softening ................................................................................................ 24 
Combined Filter Performance ........................................................................................... 24 
Individual Filter Performance ........................................................................................... 25 
Ozone  ............................................................................................................................. 25 

Long Term (3 to 6 years) ................................................................................................................ 25 
UV Disinfection ................................................................................................................. 26 

Watershed Protection .................................................................................................................... 26 

Exhibits 

1 Ann Arbor Water Treatment Plant Schematic ................................................................................. 1 
2 Bin Classificationsa ........................................................................................................................... 2 
3 Ann Arbor Cryptosporidium Sample Results .................................................................................... 3 
4 LT2ESWTR Microbial Toolboxa ......................................................................................................... 3 
5 LT2ESWTR Microbial Toolbox Screening of Alternatives ................................................................. 5 
6 Ann Arbor CFE Turbidity Data ........................................................................................................ 10 
7 Ann Arbor IFE Turbidity Data ......................................................................................................... 12 
8 Ann Arbor IFE Turbidity Data >0.3 NTU ......................................................................................... 14 
9 Ann Arbor Ozone System Schematic ............................................................................................. 15 
10 CT Values for Cryptosporidium Inactivation by Ozone (40 CFR 141.730) ...................................... 16 
11 Schematic Diagram of Electromagnetic Spectrum ........................................................................ 18 
12 EPA UV Dose Requirements ........................................................................................................... 20 
13 UV Reactor ........................................................................................................................... 19 
14 Water Plant UV Installation ........................................................................................................... 21 
15 UV Power Supply Units .................................................................................................................. 21 
16 Conceptual UV Design Criteria ....................................................................................................... 22 
17 UV Conceptual Construction Cost Estimate................................................................................... 23 
 



 

SL0926170858MKE CH2M HILL ENGINEERS, INC. III 

Acronyms and Abbreviations 
°C degree(s) Celsius 

cm centimeter(s) 

BMP best management practice 

CFE combined filter effluent 

CFR Code of Federal Regulations 

DNA deoxyribonucleic acid 

EPA U.S. Environmental Protection Agency 

IFE individual filter effluent 

kW kilowatt(s) 

kWh kilowatt-hour(s) 

LT2ESWTR Long-Term 2 Enhanced Surface Water Treatment Rule 

MDEQ Michigan Department of Environmental Quality 

mg/L milligram(s) per liter 

mgd million gallon(s) per day 

mJ/cm2 milijoule(s) per square centimeter 

nm nanometer(s) 

NTU nephelometric turbidity unit 

O&M operation and maintenance 

RED reduction equivalent dose 

RNA ribonucleic acid 

SWTR Surface Water Treatment Rule 

UV ultraviolet 

UVT ultraviolet transmittance 

 

 



 

SL0926170858MKE CH2M HILL ENGINEERS, INC. 1 

Introduction 
Purpose 
The purpose of this study is to identify potential methods for the City of Ann Arbor water plant to 
comply with the requirements of the Long-Term 2 Enhanced Surface Water Treatment Rule (LT2ESWTR), 
and recommend a course of action. The LT2ESWTR is a U.S. Environmental Protection Agency (EPA) 
drinking water regulation designed to further protect potable water supplies from microbial 
contaminants, including the protozoan pathogen Cryptosporidium. The intent of this report is to 
leverage what the City of Ann Arbor water plant already has in place for Cryptosporidium protection, 
and investigate applicable new technologies or methods.  

Ann Arbor Water Plant 
The source of Ann Arbor’s water supply is an impoundment on Huron River and a well field located near 
the Ann Arbor airport. The City of Ann Arbor owns and operates a 50-million gallon per day (mgd) lime 
softening water treatment plant. The water plant consists of two softening plants: plant 1 has a capacity 
of 22 mgd and plant 2 has a capacity of 28 mgd. Treatment processes in plant 1 and 2 consist of two-
stage rapid mixing, flocculation and lime softening. Water from plants 1 and 2 are combined and pass 
through recarbonation, ozonation, filtration, and final disinfection with chloramines as illustrated in 
Exhibit 1.  

Exhibit 1. Ann Arbor Water Treatment Plant Schematic 

 
After filtration, the water passes through two clearwells and then is pumped to a storage reservoir. 
Water is distributed to customers by high-service pumps, and can also flow by gravity to a portion of the 
distribution system.  

Ann Arbor has a proud history of providing safe, reliable drinking water to its customers, complying with 
drinking water regulations and planning for the future. In the 1990s, Ann Arbor implemented ozone 
disinfection and granular activated carbon to enhance disinfection, reduce disinfection byproducts and 
provide better tasting water for its customers. In 2006, Ann Arbor added equalization for its recycle 
streams to comply with the Filter Backwash Recycle Rule. The City of Ann Arbor is currently completing 
an asset management plan that will be submitted to the State of Michigan in January 2018. This plan will 
present the City’s approach to managing its horizontal and vertical assets.  



LONG-TERM 2 ENHANCED SURFACE WATER TREATMENT RULE STUDY 

2 CH2M HILL ENGINEERS, INC. SL0926170858MKE 

Recent Regulations 
The EPA promulgated the LT2ESWTR in 2006. The purpose of the Rule is to further protect potable 
water supplies from microbial contaminants, including the protozoan pathogen Cryptosporidium. This 
rule espouses the EPA’s a multi-barrier approach for treating drinking water. A multi-barrier treatment 
process provides a number of protective “layers” against contamination by using more than one method 
of prevention and treatment to remove or inactivate microorganisms. Depending on the amount of 
Cryptosporidium in a utility’s raw water supply, different treatment schemes may be required. 

The LT2ESWTR requires water utilities to sample their source water for Cryptosporidium in two periods 
of monthly sampling. Based on a 12-month running average of results (Cryptosporidium cysts per liter), 
water utilities may or may not have to further protect the water supply from Cryptosporidium.  

Sample results place water utilities into “Bins” for determination of actions required. The Bin categories 
and supplemental Cryptosporidium treatment requirements are listed in Exhibit 2.  

Exhibit 2. Bin Classificationsa 

If your Cryptosporidium 
concentration (oocysts/L) is... 

Your bin classification 
is... Treatment 

< 0.075 1 No additional treatment beyond conventional surface water 
treatment 

> 0.075 and < 1.0 2 Additional 1-log treatment
b
 

> 1.0 and < 3.0 3 Additional 2-log treatment
c
 

> 3.0 4 Additional 2.5-log treatment
c
 

a
40 Code of Federal Regulations (CFR) 141.710 and 40 CFR 141.711. 

b
Systems may use any technology or combination of technologies from the microbial toolbox 

c
Systems must achieve at least 1-log of the required treatment using ozone, chlorine dioxide, ultraviolet (UV), membranes, 

bag/cartridge filters, or bank filtration. 

As listed in Exhibit 2, Cryptosporidium sample results that average less than 0.075 cyst per liter are in Bin 
1 and require no additional treatment beyond conventional surface water treatment and complying 
with the Surface Water Treatment Rule (SWTR). Conventional surface water treatment plants are 
granted a 3-log (99.9 percent) Cryptosporidium removal/inactivation credit.  

If Cryptosporidium sample results are equal or greater than 0.075 cyst per liter but less than 1 cyst per 
liter, the water utility is in Bin 2 and an additional 1-log (90 percent) Cryptosporidium 
removal/inactivation credit is required beyond the 3-log credit granted for conventional surface water 
treatment. Therefore, a 4-log (99.99 percent) Cryptosporidium removal/inactivation credit is required 
for Bin 2.  

The results from Ann Arbor’s Cryptosporidium sample results starting in 2003 when monthly samples 
were collected are shown on Exhibit 3.  



LONG-TERM 2 ENHANCED SURFACE WATER TREATMENT RULE STUDY 

SL0926170858MKE CH2M HILL ENGINEERS, INC. 3 

Exhibit 3. Ann Arbor Cryptosporidium Sample Results 

 
As shown on Exhibit 3, Ann Arbor falls in Bin 2. A high concentration of Cryptosporidium (1 cyst per liter) 
was detected in December 2014 and the running annual average increased above 0.075 cyst per liter. 
Additional Cryptosporidium detections in 2016 increased the running annual average just above 0.075 
cyst per liter for a short period. 

The City of Ann Arbor received a letter from the Michigan Department of Environmental Quality (MDEQ) 
on June 20, 2017 stating that Ann Arbor was placed into Bin 2 based on Cryptosporidium sampling 
results from April 2015 to March 2017. MDEQ stated that Ann Arbor must provide the additional 
Cryptosporidium inactivation/removal by June 20, 2020.  

The Bin 2 designation requires an additional 1-log Cryptosporidium inactivation/removal credit, beyond 
the 3-log credit granted for conventional surface water treatment. The LT2ESWTR identifies many 
methods to obtain additional Cryptosporidium inactivation/removal credit (Microbial Toolbox of 
“accepted” technologies). The Microbial Toolbox is provided in Exhibit 4. 

Exhibit 4. LT2ESWTR Microbial Toolboxa 

 Toolbox Option Cryptosporidium Treatment Credit with Design and Implementation Criteria 

Source Toolbox Components 

Watershed Control 
Program 

0.5-log credit for state approved program comprising required elements, annual program status 
report to the state, and regular watershed survey. Unfiltered systems are not eligible for credit. 
See 40 CFR 141.716(a) and Chapter 2 for specific criteria. 

Alternative Source/ 
Intake Management 

No presumptive credit. Systems may conduct simultaneous monitoring for treatment bin 
classification at alternative intake locations or under alternative intake management strategies. 
See 40 CFR 141.716(b) and Chapter 3 for specific criteria. 

0

0.025

0.05

0.075

0.1

0.125

0.15

0.175

0.2

0.225

De
c-

03
Ju

l-0
4

Fe
b-

05
Se

p-
05

Ap
r-

06
N

ov
-0

6
Ju

n-
07

Ja
n-

08
Au

g-
08

M
ar

-0
9

O
ct

-0
9

M
ay
